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Comments;

These results only apply to the spec1men mounted as desdribed'in this report.

The results of this f1re test may be used to dlrectly assess fire hazard, :
but it should be recognized that a single teést method will not prov1de a full
assessment of fire hazard under all fire condltlons.

The reaction of thin unsupported flexible materials to flame
impingement can be assessed in accordance with AS BB % .
- Where materials of thlckness less than 2mm that are suff1c1ent1y
flexible to be bent by hand around a mandrel of 2mm dlameter G dr b rk PR
or less are subjected to the test described hereln, Ehevasholuld Sk &5 F k.7 sy o
alse be subjected to the test in AS 1530.2. L3 8 ' '

Each test specimen: had an unattached backlng of 4 5mm tthk ilfffitl a
fibre reinforced cement board F2the by e an F F e ls ,;;L;ﬁ:ff

Each test specimen was restrained on the exposed5fece,byka layer:

of galvanised welded square,mesh made from wire of nominal diameter
0. 8mm and nominal spa01ng 12mm in both directions. and . securely flxed
to a backing board at four p01nts each 100mm from the centre of the

sample and the assembly clamped 1n four places
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To allow free movement of sample durlng testlng all corners were folded away - T
from the clamps : & g » b
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The specimens melted away from the area of_max1mum,heat and
produced flaming droplets during the L tesk 28 Wihre srofEhiics
phenomena it should be recognised that this test result may

not be a true indication of the product'’s fire hazard properties. . = . -
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